Firefox

1 of2

Installation instructions |||z e Supersion Avatis weered. | g e gep awru gy
Wit b Avbealdl I — 1/ — , X NP 4
For set # 3.4170 SUSPENSI{N.
1968-1972 CHEVY CHEVELLE

1131 VIA CALLEJON, SAN CLEMENTE, CA 92673

Page 1 of 2

It is recommended that if you are unfamiliar with this type of work that you refer to a qualified service center specializing in this type of work. It is also recommended that if
you choose to do this work yourself that a factory service manual be obtained for the proper procedures pertaining to removal, replacement and proper torque specifications
for your vehicle. This instruction set is intended as a guideline for the safe installation of Energy Suspension’s polyurethane bushings, once you have removed the factory
components from your vehicle. Wheel alignment is almost always disturbed when suspension components are removed or replaced. It is recommended that you have the
alignment checked on your vehicle at a qualified alignment shop. Energy Suspension recommends that you read over all the installation instructions and check all P/N’s and
quantities in the parts list before you start. Call customer service at 949-361-3935 if the parts in your kit do not match this parts list. Prior to installation, make sure that your
vehicle is in top mechanical condition and that there are no suspension or steering related problems. This part has been designed to work only with a vehicle that is in good
state of repair. No matter how carefully we design our parts, this is one area we have no control over and cannot be held responsible.

PARTS LIST:
2 - 4286 CORE POS UPPER

Removal:

NOARANNOON

- 4285 CORE POS LOWER

- 4287 POS. 2, 4 & 6 UPPER

- 4288 POS. 2,4 & 6 LOWER

- 4289 POS. 7 UPPER

- 4290 POS. 7 LOWER

- 4291 POS. 3 & 5 UPPER ONLY

- 15.02.30.39 WASHER/SLEEVE POS. 2,4,6 & 7
- 15P0608139 WASHER/SLEEVE CORE POS.

Spray all nuts and bolts to be removed generously with your
favorite rust buster before removal.

Install mounts one side at a time with bolts on other side loosened only.
The front and rear bumpers may need to be removed. Before removal,

scribe match marks on frame to aid with reinstalling the bumper. The
battery, battery tray, and coolant overflow tank, may need to be

removed to access the front core support mounts. For POS. 2, there is a

12 - 15.03.04.39 1-1/8” X 7/16” X .100” FLAT WASHER caged 1” square nut inside the body that might break loose and must be

ALL POS. held to keep from spinning while removing the bolt from underneath.
10 - 15.03.09.39 2.00” X 7/16” X 1/8” FLAT WASHER There is an access hole on the firewall behind the fender well panel.
ALL POS. . ) . .

» » » Note: When disassembling, note the quantity and positions of any
?30-R1E5.Igg.813'39 1-3/4" X 716" X 1/8” FLAT WASHER shims that may have been inserted for body alignment. These shims

will have to be reused to insure proper body alignment.

10 - 15.05.54.39 7/16-14 X 2-1/2" BOLT ALL POS.
2 - 15.07.02.40 7/16-14 NYLOCK NUT CORE POS.
2 - 15P0704342 7/16-14 FLANGED HEX NUT POS. 2

Remember: Only raise body high enough to remove & replace mounts.
Always watch the fan shroud, brake lines, fuel lines, electrical wires,
shift linkage and steering coupler for sufficient clearance when raising
the body. When jacking the body use a long enough 2X4 or 4X4 for
maximum support. Never putjack directly on body panels.

Torque all bolts to 55 ft-Ibs. or until bolts bottom out on sleeves.

15/AUG/10 BO
8/8/2013 KLB
30/JAN 2020 JGB ECN 19076 REV. D

about:blank

5/9/2023, 11:39 AM



Firefox about:blank

Installation instructions [[[S :s=asewmnsasme: | E=msE=EFpswy
without the consent of Energy Suspension.  —1 A /| =7 A\ "\
For set # 3.4170 suspENsl@N@
1968-1972 CHEVY CHEVELLE Page 2 Of 2 1131 VIA CALLEJON, SAN CLEMENTE, CA 92673
“ o «———15.02.30.39
=
=
T~ 4289
L 4290
f +—— 15.03.09.39
S 'Qw 03.04.39
15.05.54.39
“574—15.03.09.39
15.03.04. g}! 15.05.54.39
15.05.54.39 6 />(</ i
==& T0
CORE - 4288 15.03.04.39 ¥ H j
SUPPORT = 15.03.09.39 AR
- 15.02.30.39 T 15030939 — 2
15P0704342 /L_/ 4287 15.03.04.39 <
Replaces OEM 15.05.54.39 4286 ¢ u%
square nut inside -09.94. 3 /
body. 4 S y =
1/ CORE b = /
SUPPORT =
e 8-
% /'@"\4285
NO MOUNT USED - i 15P0608139
FOR POSITION # 1 —*‘\ 15.03.09.39 Some Chevelles & El Caminos have a top & bottom @x
15.03.04.39 mount in this position. If yours does, you will need O.E. SHIMS
15.05.54.39 to order our supplement body mount set #3.4171. 15.03.13.39 i 3
1 7559 15.03.04.39
15/AUG/10 BO
o oo B e o 15.07.02.40 / N

2 of 2 5/9/2023, 11:39 AM



